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The following sampla(s) was | were submitted and identifiad on behall of the dient as:

Sample Description

Sample Receiving Date
Test Parforming Date

: SPC FLOOR
- Oct.04, 2018
1 0ct.10, 2018 1o Oct.22, 2018

Test Result Summary
Mo. Test item Test(s) Requested|Method) Result(s) Comments
1 Density EN ISO 23996-2012 Mathad A R“';;‘;ﬂ"“l i
2 Curling EN IS0 239992012 H“';;‘;’ﬂ““l i
3 Dimensional stability ASTMF1 1339& ASTMF Z199- Pass !
4 Pesl resigtance EN IS0 243452012 H“;ratgﬂ"”l !
For further details, please refer 1o the following pageis)
Signed for and on behalf of
Shunde Branch
SGS5-CSTC Co., Ltd.
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